Questions? Call us toll free at 1-800-365-1311 or e-mail service@sstack.com.

SCHNEIDERS =2 yzadiirfhieathim

Value Priced Horse Supplies Since 1948

PaCkage Contents To assemble, check to ensure that all

DESCRIPTION QTY necessary parts are included. Please
M6 x 12.7 screws 12 m follow the assembly instructions carefully.
M5 x 10 screws 10
Cotter pins 2
- Step One
Tires 2 1. Attach front legs to the bottom platform with 4 M6 x 12.7
Washers 2 screws.
M6 x 30 screws 2 Step Two
Nuts 4 1. Attach cart handle to the upper cart frame
Allen wrench 1 using 2 M6 x 12.7 screws.
Open end wrench 1 Step Three

1. Attach one hanger to the upper left frame using 2 M5 x 10
screws.
S 2. Attach the remaining two hangers to the upper and middle
right frame using 4 M5 x 10 screws

Step Four

1. Insert the axel through the under-side of the lower platform.

Step Five

1. Mount the tires on the ends of the axle.

2. Place a washer on each end and secure with a cotter pin in
each.

Step Six

1. Mount bracket to the inside of the lower platform and secure
with a M6 x 12.7 screw and nut.

2. The upper part of the bracket is mounted to the outside of
the frame with a M6 x 30 screw and a nut.

3. Tighten all nuts and repeat the process on the other side

Step Seven
1. Insert top part of the frame to the lower part of the frame
andsecure with 4 M64 x 12.7 screws.

If you have any questions or concerns, please
contact customer service toll free at
1-800-365-1311 or e-mail service@sstack.com.

Schneider Saddlery
8255 E. Washington Street
Chagrin Falls, OH 44023

SSTACK.COM



